

Freedom of Information request 126-17

Request & Response

Please find below:

- highlighted in red the drugs that are in use in NHS Borders
- highlighted in blue, drugs which we do not use in NHS Borders
- highlighted in green drugs which may be given in NHS Lothian for Borders patients

1. abiraterone (Zytiga)
2. aclidinium/formoterol fumarate dihydrate (Duaklir Genuair)
3. adalimumab (Humira)
4. afatinib (Giotrif)
5. afibercept (Eylea)
6. afibercept (Eylea)
7. afibercept (Eylea)
8. afibercept (Zaltrap)
9. afibercept intravitreal (Eylea®)
10. alemtuzumab (Lemtrada)
11. apixaban (Eliquis)
12. apixaban (Eliquis)
13. apremilast (Otezla) plaque psoriasis
14. argatroban, 100mg/ml, concentrate for solution for infusion (Exembol®)
15. aripiprazole (Abilify)
16. atazanavir & cobicistat (Evotaz)
17. atomoxetine (Strattera)
18. axitinib (Inlyta)
19. azelastine hydrochloride + fluticasone propionate (Dymista)
20. azithromycin (Zedbac)
21. beclometasone dipropionate / formoterol fumarate dihydrate (Fostair)
22. bevacizumab (Avastin)
23. blinatumomab (Blincyto)
24. bortezomib (Velcade)
25. bosutinib (Bosulif)
26. botulinum toxin type a (Botox)
27. brinzolamide and brimonidine (Simbrinza)
28. budesonide 3mg gastro-resistant capsule (Budenofalk)
29. budesonide 9mg gastro-resistant granules (Budenofalk) Abbreviated
30. budesonide gastro-resistant granules (Budenofalk®)
31. caffeine Citrate 20mg/ml solution for infusion and oral solution (Peyona)
32. calcipotriol + betamethasone (Enstilar)
33. calcium polystyrene sulphonate powder for oral/rectal suspension (Sorbisterit®)
34. carglumic acid (Carbaglu)
35. cefuroxime (Aprokam)
36. ceritinib (Zykadia)
37. cholecalciferol 25,000 international units oral solution (InVita D3)
38. ciclosporin (Ikervis)
39. clindamycin 1% / tretinoin 0.025% gel (Trecalin®)
40. colecalciferol (Desunin)
41. crizotinib (Xalkori)
42. crizotinib (Xalkori)
43. dabigatran etexilate (Pradaxa)

44. darunavir cobicistat (Rezolsta)
45. dasatinib (Sprycel)
46. dasatinib (Sprycel) Second Line Treatment
47. defibrotide (Defitelio®)
48. dexamethasone (Ozurdex)
49. diamorphine hydrochloride (Ayendi)
50. dimethyl fumarate (Tecfidera)
51. dolulegravir (Tivicay)
52. dolulegravir, abacavir, lamivudine (Triumeq)
53. edoxaban (Lixiana)
54. edoxaban (Lixiana)
55. efavirenz (Sustiva)
56. elbasvir-grazoprevir (Zepatier)
57. eltrombopag (Revolade)
58. elvitegravir 150mg, cobicistat 150mg, emtricitabine 200mg, tenofovir disoproxil (as fumarate) 245mg film coated tablet (Stribild®)
59. elvitegravir/cobicistat/emtricitabine/tenofovir alafenamide fumarate (Genvoya)
60. emtricitabine/tenofovir alafenamide (Descovy)
61. enzalutamide (Xtandi)
62. enzalutamide (Xtandi)
63. everolimus (Afinitor)
64. everolimus (Afinitor)
65. everolimus (Afintor)
66. fingolimod (Gilenya)
67. fluticasone furoate / vilanterol (Relvar Ellipta®)
68. follitropin alfa (Bemfola)
69. fosfomycin trometamol granules for oral solution (equivalent to 3g fosfomycin) (Monuril)
70. fulvestrant (Faslodex)
71. glatiramer acetate (Copaxone)
72. glycopyrronium (Seebri Breezhaler)
73. golimumab (Simponi)
74. granisetron (Sancuso)
75. guanfacine hydrochloride (Intuniv)
76. ibrutinib (Imbruvica) MCL
77. idarucizumab (Praxbind)
78. idelalisib (Zydelig)
79. indacaterol maleate, glycopyrronium bromide (Ultibro Breezhaler)
80. ingenol mebutate gel (Picato)
81. insulin degludec (Tresiba)
82. ipilimumab (Yervoy)
83. ipilimumab (Yervoy)
84. iron (III) isomaltoside 1000 (Diafer)
85. isavuconazole (Cresenza)
86. lenalidomide (Revlimid)
87. lenvatinib (Lenvima)
88. levonorgestrel (Jaydess)
89. levonorgestrel (Levosert)
90. levonorgestrel (Upostelle)
91. linagliptin (Trajenta)
92. liraglutide (Victoza)
93. lisdexamfetamine dimesylate (Elvanse Adult)
94. lisdexamfetamine dimesylate (Elvanse)
95. magnesium aspartate dehydrate (Magnaspertate)
96. medroxyprogesterone acetate (Sayana Press)
97. midodrine hydrochloride (Bramox)
98. mifepristone (Medabon)
99. mirabegron (Betmiga)
100. misoprostol (Mysodelle)
101. nalmefene (Selincro)
102. naloxegol (Moventig)
103. nintedanib (Vargatef)
104. nivolumab (Opdivo)
105. obinutuzumab (Gazyvaro)

- 106. olaparib (Lynparza)
- 107. olodaterol respimat (Striverdi Respimat)
- 108. ombitasvir / paritaprevir ritonavir (Viekirax) and dasabuvir (Exviera)
- 109. oseltamivir (Tamiflu)
- 110. paclitaxel albumin (Abraxane)
- 111. paliperidone (palmitate 3-monthly) (Trevicta)
- 112. palonosetron (Aloxi)
- 113. palonosetron (Aloxi)
- 114. panobinostat (Farydak)
- 115. pasireotide (as pamoate) (Signifor)
- 116. pegaspargase (Oncaspar)
- 117. peginterferon beta 1a (Plegridy)
- 118. pembrolizumab (Keytruda)
- 119. pemetrexed (Alimta)
- 120. pomalidomide (Imnovid)
- 121. ponatinib (Iclusig)
- 122. posaconazole (Noxafil)
- 123. progesterone (Lutigest)
- 124. radium 223 (Xofigo)
- 125. ranibizumab (Lucentis)
- 126. ranibizumab (Lucentis)
- 127. regorafenib (Stivarga)
- 128. rifaximin (Targaxan)
- 129. rilpivirine 25mg, emtricitabine 200mg, tenofovir disoproxil (as fumarate) 245mg tablet (Eviplera®)
- 130. rilpivirine hydrochloride (Edurant)
- 131. rilpivirine/emtricitabine/tenofovir alafenamide (Odefsey)
- 132. rivaroxaban (Xarelto)
- 133. ruxolitinib (Jakavi)
- 134. sacubitril/valsartan (Entresto)
- 135. saxagliptin (Onglyza)
- 136. saxagliptin metformin (Kombogylze)
- 137. secukinumab (Cosentyx)
- 138. simeprevir (Olysio)
- 139. sitagliptin (Januvia)
- 140. sodium phenylbutyrate (Pheburane)
- 141. sofosbuvir 400mg tablet (Sovaldi®)
- 142. solifenacin and tamsulosin (Vesomni)
- 143. sorafenib (Nexavar)
- 144. sucroferric oxyhydroxide (Velphoro)
- 145. tacrolimus (Envarsus)
- 146. tinzaparin sodium (Innohep)
- 147. tiotropium, 2.5 microgram, solution for inhalation (Spiriva® Respimat®)
- 148. tiotropium/olodaterol (Spiolto Respimat)
- 149. tolvaptan (Jinarc)
- 150. travoprost (Travatan)
- 151. triamcinolone hexacetonide
- 152. trifluridine/tipiracil (Lonsurf)
- 153. ulipristal acetate (Esmya)
- 154. ulipristal acetate (Esmya)
- 155. umeclidinium (Incruse)
- 156. umeclidinium / vilanterol (Anoro)
- 157. ursodeoxycholic acid 500mg film-coated tablets (Ursofalk®)
- 158. ustekinumab (Stelara)
- 159. vedolizumab (Entyvio)

If you are not satisfied with the way your request has been handled or the decision given, you may ask NHS Borders to review its actions and the decision. If you would like to request a review please apply in writing to, Freedom of Information Review, NHS Borders, Room 2EC3, Education Centre, Borders General Hospital, Melrose, TD6 9BS or foi.enquiries@borders.scot.nhs.uk.

The request for a review should include your name and address for correspondence, the request for information to which the request relates and the issue which you wish to be reviewed. Please state the

reference number **126-17** on this request. Your request should be made within 40 working days from receipt of this letter.

If following this review, you remain dissatisfied with the outcome, you may appeal to the Scottish Information Commissioner and request an investigation of your complaint. Your request to the Scottish Information Commissioner should be in writing (or other permanent form), stating your name and an address for correspondence. You should provide the details of the request and your reasons for dissatisfaction with both the original response by NHS Borders and your reasons for dissatisfaction with the outcome of the internal review. Your application for an investigation by the Scottish Information Commissioner must be made within six months of your receipt of the response with which you are dissatisfied. The address for the Office of the Scottish Information Commissioner is, Office of the Scottish Information Commissioner, Kinburn Castle, Doubledykes Road, St Andrews, Fife.